ATC

Report No.: ATE20171984

APPLICATION CERTIFICATION FCC Part 15C

Prepared for
Address

Prepared by
Address

Report No.
Date of Test

Date of Report

FCC ID: 2ADID-WPCOGR2231R

On Behalf of

Xiamen Prima Technology Inc

WIiFi module

Model No.: WPCOGR2231R

FCC ID: 2ADID-WPCOGR2231R

Xiamen Prima Technology Inc.
No0.178, Xinfeng Road, Xiamen, Fujian, P.R. China

Shenzhen Accurate Technology Co., Ltd.

1/F., Building A, Changyuan New Material Port,
Science & Industry Park, Nanshan District,
Shenzhen, Guangdong, P.R. China

Tel: (0755) 26503290
Fax: (0755) 26503396

ATE20171984
Sep. 26, 2017--Oct. 27, 2017
Oct. 28, 2017

Page 1 of 202

Shenzhen Accurate Technology Co., Ltd



ATC

Report No.: ATE20171984
Page 2 of 202

TABLE OF CONTENTS
Description Page
Test Report Certification

1. GENERAL INFORMATION ...ttt st st e et e e snte e e snt e e e nnaeesnneeannes 5
1.1. Description 0f DEVICE (EUT).....ccciiiiiiiieiieiteit ettt ettt e aessaessaesbessbessseensaesaessaessaessnennsenns 5
1.2. Description Of TSt FACIIILY ...ccveeviiriiiiieieeie ettt ettt e teesteesaesssessbeenseenseessaessaessaessnennsenns 7
1.3. Measurement UNCEITAINLY ..........ccvereerierierieeieeteeteesteesseeseaesssessseesseesseesseesseesssessseansessseessesssesssasssnesseans 7
MEASURING DEVICE AND TEST EQUIPMENT ..ot 8
OPERATION OF EUT DURING TESTING .....coiiiiie ettt s 9
3.1. TEST SETUPS .vvteeutieeeuiieeite ettt e ettt ettt e ettt e ettt e et teebee e st e e e abeeesateesaseeensaeeemseeensteesnseesasaeenseesaseeensteennseesnsaeeenseenn 9
3.2, Configuration and PETIPRETALS .........cccvierieriieriieii ettt ste st ete e te e re e eesaessseesseesseesseesseessaessnesssenns 9
3.3. TESE TTIOAE. ...ttt ettt ettt s bt et st eb et e bt e st e bt e st et e e bt et ekttt eat et e bt et e b eaeenee 10
. TEST PROCEDURES AND RESULTS ...ttt et e e 11
5. 6DB OCCUPIED BANDWIDTH TEST ...ocoiie et e e 13
5.1. Block Diagram Of TSt SELUP......c.eccierierieiieiie ettt esteesteste e stesereeseeseesseesseessaesssesssessseansesssesnseenses 13
5.2. EUT Configuration 0n MEaSUICIMENL ..........c.ceveriereieerrieriesriesseeseesresseaseesseesseesseesseessesssessessseessesssens 13
5.3. Operating Condition Of EUT .........ccciiiiiiiieniieiieiiecie ettt sttt e eseeteesteestaessaesssesssaenseenseenseensens 13
5.4. TESE PTOCEAUIE ...ttt ee et b e et b et e st st et e bt est et e sbeeneenbeeaeenee 13
5.5. TESE RESUIL ...ttt b et b e et et e bt et et st et e st e eat et e sbeenteebeeaeenee 14
6. 26DB OCCUPIED BANDWIDTH TEST ...coiiiiii et 20
6.1. Block Diagram Of TSt SELUP......c.eevierierieiieiie ettt eteesteste e seteeebeeseeseesseesseessaesssesssessseensesssesnsessses 20
6.2. EUT Configuration on MEaSUICIMENL ..........ccceveriereiierrierieiiesseeseesresseaseesseesseesseesseesssesssessessseessesssees 20
6.3. Operating Condition Of EUT .........cccviiiiiiienieiieeieeie ettt st e steeseestaesteessaessaesssessseensessseenseensens 20
6.4. TESE PTOCEAUIE ...ttt sttt eh et b e et e bt e b et e bt st et e s bt es e et e sbe et e beeaeenee 20
6.5. TEST RESUIL ...ttt h et b e et et e bt et e st e st et e bt eat et e sbeentenbeeaeenes 21
7.  99% BANDWIDTH MEASUREMENT ...ttt 27
7.1. Block Diagram Of TSt SELUP......c.eevierieriieiieiiie ettt esteesteste st steeereeseeseesseesseessaesssesssesssesnsessseensessses 27
7.2. The Requirement FOr SECtion 15.407 .....c.voviiiiiiiiiiiieiteieeiterie et ere et esteesteeseaeseaesesessbeenseesseenseensees 27
7.3. EUT Configuration on MEaSUICIMIENL ..........ceceveriereieerierietiesseeseeseessesseesseesseesseesseesssesssesssesssesssesssens 27
7.4. Operating Condition Of EUT .........ccciiiiiiieniierieeieeis ettt st ste e eteesteestaessaesssessseensessseenseensens 27
7.5. TESE PTOCEAUIE ...ttt bt b e et e bt b et e sttt et sbeeat et e sbe et e besaeenee 27
7.6. TEST RESUIL ...ttt ettt e b e e b e e et et e bt et e bt e st et e st e eat et e sbe et e beeaeenes 28
8. MAXIMUM POWER SPECTRAL DENSITY TEST ..o 35
8.1. Block Diagram Of TSt SELUP......c.eevierieriieiieiie ettt esieeseeste st e etesereeseesseesseesseessaesssesssessseensesssesnsessses 35
8.2. The Requirement FOr SECtion 15.407 .....c.oovieiiiiiiiiieiieitetesee et see et esteesteeseaeseaeseressseenseesseenseensens 35
8.3. EUT Configuration 0n MEaSUICIMIENL ..........cececverieriieerrieriesreeseeeseessesseaseesseesseesseesseesssesssessessseessesssens 35
8.4. Operating Condition Of EUT .........ccciiiiiiiieiieiieeieeie ettt sttt eseesseesteessaessaesssessseenseenseenseensens 35
8.5. TESE PTOCEAUIE ......emiintieiieieeeee ettt ettt et b e sttt b et e bt e st et e sbees et e saeeneenbeeaeenee 35
8.6. TEST RESUIL ...ttt ettt e b e e b e e et et e bt et e bt e st et e st e eat et e sbe et e beeaeenes 36
9. MAXIMUM CONDUCTED (AVERAGE) OUTPUT POWER ......cccccooiiiiiieieie e 48
9.1. Block Diagram Of TSt SELUP......c.eecierieriieiieiie ettt esteesteste e setesereeseeseesseesseessaesssesssessseensesssessseenses 48
9.2. The Requirement FOr SECtion 15.407 .....c.voviiiiiiiiieiieiiecieeteeesite st ete et eteesteeseaeseaeseresnseenseesseenseensens 48
9.3. EUT Configuration on MEaSUICIMIENL ..........ceceveriereiierieriesiesseeseeessesseaseesseesseesseesseesssesssesssessseessesssees 48
9.4. Operating Condition Of EUT ........ccccviiiiiieiieiiesieeis ettt st eseetaesteestaessaesesesssaensessseenseensens 48
9.5. TESE PTOCEAUIE ...ttt ettt b e sttt b et e sttt et e s bt est et e sbe et e beeaeenee 48
9.6. TEST RESUIL ...ttt e b et e bt et et e b et e bt e st et e st e sat et e sbeentenbeeaeenee 49

FCC ID: 2ADID-WPCOGR2231R

Shenzhen Accurate Technology Co., Ltd



Report No.: ATE20171984
A I c Page 3 of 202

10. RADIATED SPURIOUS EMISSION TEST ...ooiiiiii it 56
10.1.  Block Diagram Of TSt SETUP.......cccueririiiieiieitietesie ettt eteeseesteeseaessaessbessseesseesseesssesssesseesssenssenns 56
10.2.  Restricted bands Of OPETAtiON ..........cccuevciiiriieiiiesiesierie sttt et et e seesaesaeesbesbeeseesseessaesssessaessnesssenns 57
10.3.  Configuration of EUT 0n MeEaSUICIMENL ........c.cccueeriierrieriierieiieereesieesteesieesseessressessseesseesseessaesseessnessenns 58
10.4.  The Limit FOr SECtion 15.407 ......coouiiiiiiiiee ettt sttt st be s 58
10.5.  Operating Condition Of EUT .......ccciiiiiiiiiiiiieciieteeesteste ettt ste e seresbe e seessaessaesnsessaessnesnsenns 58
L0.6.  TESE PTOCEAUIE ...ttt et ettt et e b et s e e bt e e b e et e besaeenes 58
10.7.  The Field Strength of Radiation Emission Measurement Results .............ccccoviriiininiiiniinencieeiee 59

11. BAND EDGE COMPLIANCE TEST ..ottt 152
11.1.  Block Diagram Of TSt SEIUP.......cccverieriierieeieeieerieesteste e stesreeseeseesteesseesseesssesssessseasseensesssessseeses 152
11.2.  The Requirement For Unwanted Emissions in the Restricted Bands ...........ccocoeeeeieniinininencncnene. 152
11.3.  EUT Configuration 0n MEaSUICIMENL ..........cccverueririeereesiiesiiesteenseeseesresseesseesseesseesseesssessesssessseessesssees 152
11.4.  Operating Condition Of EUT .......ccviiiiiiiiiieiieeieeicece ettt eaeeteestaesraessaesssesnseeseensesnseenseas 152
L1.5. TESEPTOCEAUIE ..ottt h ettt be et bt et e bt sbe et e b sseenteeaeenees 153
L1.6. TEST RESUIL ..ottt ettt b et e bt bt et sb et e st sbe et e bt eseetesneenees 153

12. FREQUENCIES STABILITY Lottt e e e e e 200
12.1.  Block Diagram Of TSt SETUP.......ccverieriiriieeieeieeiteesteseestestesreeteereesseesseesseesssesssesssessseensesssessseessees 200
12.2.  EUT Configuration 0n MeEaSUICIMENL ..........cccverueririeereesriesieesteeseeeseessesseesseesseesseesseesssessesssessseessesssens 200
12.3.  Operating Condition Of EUT .......ccoiiiiiiiiiiienieeieeie ettt sreete e e taesraessaesssessbeeseesseenseensens 200
12,4, TEST RESUIL ..ttt ettt b ettt be et e s bt et e st e sbe et e b e eseenteeneenees 200

13. ANTENNA REQUIREMENT .....oiiiii ettt sne e nnta e e nnae e e e e e anneas 202
13,1, The REQUITEIMENL ....c.eeevieiieiieeiieeieeie ettt et e sttesae e teesteenseesseeteessaessaessaessseasseasseesseesssesssesssennseensensees 202
13.2. Antenna CONSIIUCTION .....eoutitirtieiertieitete ettt sttt ettt et et e e st e e s tesbe e bt et e bt eatesteeb e e besbeemeenbesbesseeseeneenees 202

FCC ID: 2ADID-WPCOGR2231R Shenzhen Accurate Technology Co., Ltd



Report No.: ATE20171984
Page 4 of 202

Test Report Certification

Applicant : Xiamen Prima Technology Inc
Manufacturer : Xiamen Prima Technology Inc
EUT Description : WiFi module

(A) MODEL NO.: WPCOGR2231R

(B) Trade Mark : PRIMA

(C) Voltage: DC 12V

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.407:2017
ANSI C63.10: 2013

KDB 789033 D02 General UNII Test Procedures New Rules vO1r04
KDB 558074 D01 DTS Meas Guidance v04

KDB 662911 D01 Multiple Transmitter Output v02r01

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section 15.407 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : Sep. 26, 2017--Oct. 27, 2017
Date of Report : Oct. 28, 2017

Prepared by :

Approved & Authorized Signer :

( Sean Liu, Manager)

FCC ID: 2ADID-WPCOGR2231R Shenzhen Accurate Technology Co., Ltd
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

EUT
Model Number

IEEE 802.11 WLAN

Frequency Range

Number of Channels

GANT MAX

Directional gain

Type of Antenna

Power Supply
Modulation Type

TPC

Applicant
Address

FCC ID: 2ADID-WPCOGR2231R

WiF1 module
WPCOGR2231R

802.11a (20 MHz channel bandwidth) ,
802.11n (20 MHz channel bandwidth),
802.11n (40 MHz channel bandwidth),
802.11ac (20 MHz channel bandwidth),
802.11ac (40 MHz channel bandwidth)

U-NII( 5150-5250, 5725-5850MHz)

fc = 5000 MHz + N * 5 MHz, where:

- fc = “Operating Frequency” in MHz,

- N = “Channel Number”.

5150-5250 MHz:

N = 36 to 48 with step of 4 for the 20 MHz channel
bandwidth.

N = 38 to 46 with step of 4 for the 40 MHz channel
bandwidth.

5725-5850 MHz:

N =149 to 165 with step of 4 for the 20 MHz channel
bandwidth.

N =151 to 159 with step of 4 for the 40 MHz channel
bandwidth.

ANT1:5 dBi (per antenna port, max.)
ANT?2:5 dBi(per antenna port, max.)

8.01

SISO (for 802.11a/n/ac)
MIMO Antenna(for 802.11n/ac)

DC 12V
BPSK/QPSK/16QAM/64QAM (OFDM)
Not Supported

Xiamen Prima Technology Inc
No.178, Xinfeng Road, Xiamen, Fujian, P.R. China.

Shenzhen Accurate Technology Co., Ltd
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Manufacturer :  Xiamen Prima Technology Inc
Address :  Wanlida, Industry Zone Building C, Nanjing Fujian, P.R.
China.

Date of sample received :  Sep. 26, 2017

Date of Test - Sep. 26, 2017--Oct. 27, 2017

FCC ID: 2ADID-WPCOGR2231R Shenzhen Accurate Technology Co., Ltd
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1.2.Description of Test Facility

Report No.: ATE20171984
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EMC Lab . Recognition of accreditation by Federal
Communications Commission (FCC)
The Designation Number is CN1189
The Registration Number is 708358

Listed by Innovation, Science and Economic
Development Canada (ISEDC)
The Registration Number is 5077A-2

Accredited by China National Accreditation Service
for Conformity Assessment (CNAS)
The Registration Number is CNAS L3193

Accredited by American Association for Laboratory
Accreditation (A2LA)
The Certificate Number is 4297.01

Name of Firm :  Shenzhen Accurate Technology Co., Ltd

Site Location : 1/F., Building A, Changyuan New Material Port,
Science & Industry Park, Nanshan District,
Shenzhen, Guangdong, P.R. China

1.3.Measurement Uncertainty

Conducted Emission Expanded Uncertainty

Radiated emission expanded uncertainty
(9kHz-30MHz)

Radiated emission expanded uncertainty
(30MHz-1000MHz)

Radiated emission expanded uncertainty
(Above 1GHz)

FCC ID: 2ADID-WPCOGR2231R

2.23dB, k=2

3.08dB, k=2

4.42dB, k=2

4.06dB, k=2

Shenzhen Accurate Technology Co., Ltd
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2. MEASURING DEVICE AND TEST EQUIPMENT

Table 1: List of Test and Measurement Equipment

Report No.: ATE20171984
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Kind of equipment | Manufacturer Type S/N Calibrated dates | Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 Jan. 07,2017 Jan. 06, 2018
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 Jan. 07, 2017 Jan. 06, 2018
Spectrum Analyzer| Rohde&Schwarz | FSV-40 101495 Jan. 07, 2017 Jan. 06, 2018
Spectrum Analyzer| Agilent E7405A MY45115511 | Jan. 07,2017 Jan. 06, 2018
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 Jan. 07,2017 Jan. 06, 2018
0-01
Loop Antenna Schwarzbeck FMZB1516 1516131 Jan. 13, 2017 Jan. 12,2018
Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan. 13, 2017 Jan. 12, 2018
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 Jan. 13, 2017 Jan. 12, 2018
Horn Antenna Schwarzbeck BBHA9170 9170-359 Jan. 13, 2017 Jan. 12, 2018
Open Switch and | Rohde&Schwarz | OSP120 + 101244 + Jan. 07, 2017 Jan. 06, 2018
Control Unit OSP-B157 100866
LISN Rohde&Schwarz | ESH3-Z5 100305 Jan. 07, 2017 Jan. 06, 2018
LISN Schwarzbeck NSLKS8126 8126431 Jan. 07, 2017 Jan. 06, 2018
Highpass Filter Wainwright WHKX3.6/18 | N/A Jan. 07, 2017 Jan. 06, 2018
Instruments G-10SS
Band Reject Filter | Wainwright WRCG2400/2 | N/A Jan. 07, 2017 Jan. 06, 2018
Instruments 485-2375/2510

-60/11SS

FCC ID: 2ADID-WPCOGR2231R

Shenzhen Accurate Technology Co., Ltd




3. OPERATION OF EUT DURING TESTING

3.1.Test setups

Power Control
Supply

WLAN
Component

Jumper Cable for
connecting to RF Cables

(If applicable)

RF Cables
for testing

Attenuator

WLAN
component's
antenna port

Grounding

PC (only for grounded device)

3.2.Configuration and peripherals

Report No.: ATE20171984
Page 9 of 202

Measurement
Instrument

Auxiliary equipment

PC

EUT

Figure 1 Setup: Transmitting mode

(EUT: WiFi module)

Note: The EUT have two antenna(l and 2), They can transmit simultaneously

FCC ID: 2ADID-WPCOGR2231R

Shenzhen Accurate Technology Co., Ltd
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3.3.Test mode

Test Mode Test Modes Description

11A IEEE 802.11a with data rate of 6 Mbps using SISO mode.

11N20 IEEE 802.11n with data date of MCSO0 and bandwidth of 20 MHz
using SISO mode.

1IN20m IEEE 802.11n with data date of MCS8 and bandwidth of 20 MHz
using MIMO mode.

11N40 IEEE 802.11n with data date of MCSO0 and bandwidth of 40 MHz
using SISO mode.

11N40m IEEE 802.11n with data date of MCS8 and bandwidth of 40 MHz
using MIMO mode.

11AC20 IEEE 802.11ac with data date of MCSO0 and bandwidth of 20 MHz
using SISO mode.

11AC20m IEEE 802.11ac with data date of MCS8 and bandwidth of 20 MHz
using SISO mode.

11AC40 IEEE 802.11ac with data date of MCSO0 and bandwidth of 40 MHz
using SISO mode.

11AC40m IEEE 802.11ac with data date of MCS8 and bandwidth of 40 MHz
using MIMO mode.

NOTE: Worst cases for each IEEE 802.11 mode are selected to perform tests.

FCC ID: 2ADID-WPCOGR2231R Shenzhen Accurate Technology Co., Ltd
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MHz or more above or below
the band edge increasing linearly
to 10 dBm/MHz at 25 MHz
above or below the band edge,
and from 25 MHz above or
below the band edge increasing
linearly to a level of 15.6
dBm/MHz at 5 MHz above or

Description of | Band FCC Rules Requirements Result
Test
AC power Line | N/A N/A N/A N/A
Conducted
Emission Test
Emission 5150-5250 | 15.403(1), No limit. Compliant
Bandwidth 15.407(a)(1)
5725-5850 | 15.403(1), = 500 kHz.
15.407(e)
Occupied 5150-5250 | KDB 789033 | No limit Compliant
Bandwidth 5725-5850 | §D
Duty Cycle -- -- No limit Compliant
Maximum 5150-5250 | 15.407(a)(1) | <250mW Compliant
Conducted 15.407(a)(4) | (avg during transmission)
Output 5725-5850 | 15.407(a)(3) | <1W
Power (avg during transmission)
Peak Power 5150-5250 | 15.407(a)(1) | FCC: For client devices in the Compliant
Spectral 15.407(a)(4) | 5.15-5.25 GHz band
Density <11dBm/MHz
(avg during transmission)
5725-5850 | 15.407(a)(3) | <30dBm/500KHz
15.407(a)(4) | (avg during transmission)
Unwanted 5150-5250 | 15.407(b)(1) | F<1GHz:
Emissions 15.407(b)(6) | §15.209/§7.2.5 limit (QP).
15.407(b)(7) | F=1GHz & out-restricted:
15.209 <-27dBm/MHz PK e.i.r.p. (exl.
5.15-5.35 GHz).
F=1GHz & in-restricted:
§ 15.209/§7.2.5 limit
(AV&PK).
5725-5850 | 15.407(b)(4) | F<1GHz:
15.407(b)(6) | §15.209/§7.2.5 limit (QP).
15.407(b)(7) | All emissions shall be limited to
15.209 a level of —27 dBm/MHz at 75

FCC ID: 2ADID-WPCOGR2231R

Shenzhen Accurate Technology Co., Ltd
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below the band edge, and from 5
MHz above or below the band
edge increasing linearly to a
level of 27 dBm/MHz at the
band edge

F=1GHz & in-restricted: §
15.209/§7.2.5 limit (AV&PK).

Frequence 5150-5250 | 15.407(g) FCC Part 15.407(g) Compliant
Stability 5725-5850
Antenna N/A 15.203, N/A Compliant
Requirement 15.204(b),

15.204(c),

15.212(a),

2.929(b)

Note: The power supply mode of the EUT is DC 12V, According to the FCC standard
requirements, conducted emission is not applicable.

FCC ID: 2ADID-WPCOGR2231R

Shenzhen Accurate Technology Co., Ltd
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5. 6DB OCCUPIED BANDWIDTH TEST

5.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: WiFi module)

5.2.EUT Configuration on Measurement

The equipment are installed on the emission measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 kHz
for the band 5.725-5.85 GHz

5.3.0perating Condition of EUT
5.3.1.Setup the EUT and simulator as shown as Section 5.1.
5.3.2.Turn on the power of all equipment.

5.3.3.Let the EUT work in TX modes measure it. The transmit frequency are
5725-5850MHz.

5.4.Test Procedure

5.4.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

5.4.2.Set RBW of spectrum analyzer to 100 kHz and VBW to 300 kHz.

5.4.3.The 6dB bandwidth is defined as the total spectrum the power of which is higher
than peak power minus 6dB.

FCC ID: 2ADID-WPCOGR2231R Shenzhen Accurate Technology Co., Ltd
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5.5.Test Result

Report No.: ATE20171984
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The test was performed with 802.11a

Channel Frequency 6dB Bandwidth | 6dB Bandwidth Limit
(MHz) ANT 1 (MHz) ANT 2(MHz) (MHz)
149 5745 16.440 16.440 >(0.5MHz
165 5825 16.382 16.382 >(0.5MHz
The test was performed with 802.11n20
Channel Frequency 6dB Bandwidth | 6dB Bandwidth Limit
(MHz) ANT 1 (MHz) ANT 2(MHz) (MHz)
149 5745 17.482 17.482 > 0.5MHz
165 5825 17.482 17.482 > (0.5MHz
The test was performed with 802.11ac20
Channel Frequency 6dB Bandwidth | 6dB Bandwidth Limit
(MHz) ANT 1 (MHz) ANT 2(MHz) (MHz)
149 5745 17.656 17.482 >0.5MHz
165 5825 17.598 17.482 >0.5MHz
The test was performed with 802.11n40
Channel Frequency 6dB Bandwidth | 6dB Bandwidth Limit
(MHz) ANT 1 (MHz) ANT 2(MHz) (MHz)
151 5755 36.290 36.290 >(0.5MHz
159 5795 36.310 36.310 >(0.5MHz
The test was performed with 802.11ac40
Channel Frequency 6dB Bandwidth | 6dB Bandwidth Limit
(MHz) ANT 1 (MHz) ANT 2(MHz) (MHz)
151 5755 35.960 35.960 >(0.5MHz
159 5795 35.960 36.310 >(0.5MHz

The spectrum analyzer plots are attached as below.

FCC ID: 2ADID-WPCOGR2231R

Shenzhen Accurate Technology Co., Ltd




ANT 1(802.11A)
\

Report No.: ATE20171984
Page 15 of 202

6dB Bandwidth

ANT 2(802.11A)

ectrum 2 pecirum
Rl Level 20,00 dBm <ol 10.00 0% = RBW 100 kHz 20.00 dBrm _ OMsel 10.00 0% = RBW 100 kHz
Att 30dE  SWT 94,6 Y5 @ VBW 300 kHz  Mode auto FET 30 dB SWT 94,8 s @ VBW 300 kHz  Mode 2uto FET
(@ 10k Max (@ 10k Max
Daf1] KRR Daf1] e
§ 14.4720 MMz § 14.4720 MHz
o M1[1] 4.38 dBm w M1[1] 4.69 dBm
5.7307480 GHz 5.7387480 GHz
o d - od T
,I, y, Loa | f 1
10-0Bm—101 10,380 da ke ot ) il Luodosl ~10.dBm==tr | .10.650 dam— ) I" ! ek Loduuclloode L
1 i 1
-20 dom -20 dom
\, \
-30 dam - \ -30 dam - .
40 dom 7 - 40 dim i S
b s he - s A
e i L - o rta s A A
o T g i e
50 dB: 50 dB:
70 di 70 di
CF 5.745 GHz 691 pts Span 40.0 MHz CF 5.745 GHz 691 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result | Type | Ref | Tre ¥-valus 1 v-valus | Function | Function Result |
M1 1 748 GH:z Y- M1 1 5.738748 GHz
o2 M1 1 =1.968 MH2 M1 1 =1.968 MH2
o3| M1 1 14.472 MHz -7.08 dB pa| M1 1 14.472 MHz
Date: 30.SEP.2017 13:44:42 Date: 30.SEP.2017 13:47:15
|
P rurm o= P rurm
Ref Level 20.00 dBm  Dffset 10.00 08 = RBW 100 kHz :“’: Level 2”'0‘;::’; :::;”l lgfi di - ::‘: ;gs ::: S
Att 3008 SWT 94,8 s e VBW 300 kHz Auto FET L= z =}
(@ 10k Max
(@ 10k Max
- T Daf1] 7600 8
naf] “ ”;'I:":‘:I § 14,4720 MHz
. . : 10 M1[1] 2.50 dBm
Mi1[1] 3.62 dom 5.8187480 GHz
58187480 GHz 0 d — maban
ne _,I LA
[ . )
" .l-..rl ] [ Ho-dBr—t01 -9.580 dBr ophyl - N L
TodBm—O 1 5520 B - - i
| t k
20 dom K 20 dbm -
\ sod My
. -30 dam
-30 dam ra \ \\
-30 dim v 40 dom N = Py
i g hoda R PP
ke | st ® B R 5o d
A0 B
A0 B
70 di
70 di
CF 5.025 GHz 691 pts Span 40.0 Miz
CF 5.025 GHz 691 pts Span 40.0 Mz CEEN AL Spon 30
s Zpan 0 roTEor
Marker — —
- - Type | maf | Tre ®-valus 1 W-valup | Function | Function Result |
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result | - = -
- - M1 1 5. B18T4E GHE
M1 1 5.818748 GHz 3 B =
11 1 .91 M —5.03 08 o2 M1 1 =1.91 MH2 -
. .03 o e -
o3| M1 1 14.472 MHz -7.58 db D Ll LT
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ANT 1(802.11N20)

(=

Ref Level 20.00 dBm  OMfset 10.00 d2 & RBW 100 kHz

70 dl

Att 30dE  SWT 94,6 Y5 @ VBW 300 kHz  Mode auto FET
(@ 10k Max
mii] =3.85 dBm
) 5.7387480 GHz
w 02{1] 6.26 0B
o -2.4890 MHz
- g Mo
R N Ll s - A .
-20 dém I
,
=30 dim
-40 dim
S i i
0 dB

CF 5.745 GHz SEBII 40.0 MHz
Marker
Type | Ref | Tre | ¥-valus 1 Function | Function Result |
M1 [ 5738748 GHZ
Ml 1 2,989 MHz
M1 1 14.953 MHz |

Date: 30.SEP.2017 14:12:34
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ANT 2(802.11N20)
(=

pectrum
Ref Level 20.00 dBm  OMset 10.00 98 & RBW 100 kMz
Att 30dE  SWT 94,8 s @ VBW 300 kHZ  Mode Auto FET
[@ 15k Max
ETRN] ~6.09 a8
. 14.9930 MHz
w M1[1] 4.99 dBm
5.7387480 GHz
o T
10 dRm—1, Lo 44 1 bt bl blos
01 -1 T ‘l
=20 dBm a1
=30 dém \\
-40 dim x
] -
s daseal elanal Al
Ty T
&0 B
70 d
CF 5.745 GHz 691 Els SEBII 40.0 MHz
Marker
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |
M1 [ 5738748 GHE 9 dem |
02 M1 1 2,989 MHz -6.31 a8 |
D3| M1 1 14.993 MHz =6.09 di |

Date: 30.SEP.2017 14:13:24

pectrum pectrum
Ref Level 20.00 dBm  OMfset 10.00 d2 & RBW 100 kHz Ref Level 20.00 dBm  OMset 10.00 98 & RBW 100 kMz
Att 30dE  SWT 94,6 Y5 @ VBW 300 kHz  Mode auto FET Att 30dE  SWT 94,8 s @ VBW 300 kHZ  Mode Auto FET
[@ 15k Max [@ 15k Max
™Il 301 B BETRN] 62108
. 5.8187480 CHz . 14.9930 MHz
w 02{1] 6.23 dB w Mi[1] 2.97 dBm
~2.4890 MHz 3.8187480 GHz
o4 sy o My
18-l 10.01 Ju L Mol udie] 18-p 5 Jlm..-(-lr‘lbu foodeedos | ahasdhod ~I\-w\]v\ml (k]
)1 -10.010 di: )1 9.970 di T Y
=20 dBm =20 dBm l",
=30 derm 4 =30 derm \
o \\
40 dim 40 dim e
-
st furn ] ot R X
s ey A st o
60 dBi 60 dBi
70 d 70 d
CF 5.825 GHz 691 Els SEBII 40.0 MHz CF 5.825 GHz 691 Els SEBII 40.0 MHz
Marker Marker
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result | Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |
M1 [ 5.818748 GHz —4.01 dem | M1 [ 5.818748 GHz B
02 M1 1 2,989 MHz -6.23 a8 | 02 M1 1 2,989 MHz |
D3| M1 1 14.953 MHz =6.08 db D3| M1 1 14.993 MHz =6.21 db |

Date: 30.SEP.2017 14:
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Date: 30.SEP.2017 14:14:15

Shenzhen Accurate Technology Co., Ltd



AI\‘IT 1(802.11ac20)
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ANT 2(802.11ac20)
=)

20.00 dBm OMset 10.00 ¢ & RBW 100 kHz

Ref Level 20.00 dBm  ONfset 10.00 d2 & RBW 100 kHz
Att 30 dB SWT 94,8 s @ VBW 300 kHz  Mode 2uto FET 30 dB SWT 94,8 s @ VBW 300 kHz  Mode 2uto FET
[@ 15k Max [@ 15k Max
EETEN] “6. 79 a8 EETEN] RETTT
. 15.1090 MHz . 1.2160 MHz
n Mi[1) 4.00 dBm w Mi[1) 9.70 dom
5.7387480 GHz Y 3.7525250 GHz
0d ot 0d
b i
JET SN N B— e 1 Lo, TN O 0 O sodir—lo1 9.7 bodraod gl ] b b Moo b )
=20 dBm =20 dBm
=30 dém =30 dém
-40 dim -40 dim
P -
?’lr‘:"w—uwﬂ e e g e R Y
&0 dB A0 B
70 d 70 d
CF 5.745 GHz 691 Els SEBII 40.0 MHz CF 5.745 GHz 691 Els SEBII 40.0 MHz
Marker Marks
Type | Ref | Tre ¥-valus 1 v-valus | Function | Function Result | Type | Ref | Tre ¥-valus 1 v-valus | Function | Function Result |
1 38748 GHz —4.80 dem 1 575050k 3.78 dam
M1 1 2,547 MHz ~6.66 g8 M1 1 -16.266 MHz -6.23 di
M1 1 15.10% MHz =6.79 di M1 1 1.216 MHz =6.13 di

Date: 30.SEP.2017 14:19:31

pectrum

Ref Level 20.00 dBm  OMfset 10.00 d2 & RBW 100 kHz
Att 30dE  SWT 94,6 Y5 @ VBW 300 kHz  Mode auto FET
[@ 15k Max
EETEN] EETET
. 3.8210 MHz
w Mi[1] 4.05 dBm
5.8299780 GHz
0d
bl el ]
Py )1 -10.050 Msavast Wil A by, | Magadf femdenld o
10.050 "y
=20 dBm L1
=30 dém \H:
N\
P
60 dBi
70 d
CF 5.825 GHz 691 Els SEBII 40.0 MHz
Marker
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |

M1 1 5.8295978 GHz
M1 1 =13.777 MHz
M1 1 3.821 MHz

Date: 30.SEP.2017 14:15:57
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Spectrum | o
Ref Le 20.00 dBm OMset 10.00 ¢ & RBW 100 kHz
Att 30 dB SWT 94,8 s @ VBW 300 kHz  Mode 2uto FET
[@ 10k Max
na[1] -6.02 8
. 14.9930 MHz
w mi[1] 4.00 dBm
3.8187480 GHz
od ar:
L I M Lo )
~10.dBm=—tr | .10 500 dam e ¥ s »
=20 dBm ;
=30 dém !
-40 dim I‘-‘Jﬂ
A,_N.J-U"“ R PR,
60 dBi
70 di
CF 5.825 GHz 691 Els SEBII 40.0 MHz
marker
Type | Ref | Tre ¥-valus 1 v-valus | Function | Function Result |
ML 1 5.B18748 GHz -4.80 d&m
oz w1 1 -2.489 MHz ~6.08 o8
D3| M1 1 14.993 MHz =6.02 di

Date: 30.SEP.2017 14:16:41
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ANT 1(802.11N40)

pectrum

Ref Ls 20.00 dBm  OMset 10.00 ¢ & RBW 100 kHz

Att 3008 SWT  1L1ms e VBW 300 kHz  Muode auto Sweep
[@ 10k Max
] “hoa B
§ 5770050 GHz
w 02{1] 6.50 dD
~33,150 MHz
0 d
10 dB _ _ + bl
20 dbm d
-30 dim

-40 dim /
E!

e Ty
50 d

AR T, S|

&0 dB

70 dl
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ANT 2(802.11N40)
= =)

P
Ref Level 20.00 dBm  Offsel 10.00 d8 « RBW 100 kHz
Att 30dB  SWT 1.1ms @ VBW 300 kHz M

i Auto Swiip

@10k Max
W] 757 anm
§ 5.752570 GHz2
w D2(1) 6.61 db
~15.670 MHz
0 d
10 dB FPIPTEREN M 4 PR R N
1 RSN BTV, PO K L3P P LT
20 dem |
30 derm ~

-40 dBm /
PRI

o
50 d

R TREN FRPURRRERR

&0 dB

70 dl

CF 5.755 GHz 691 pts Span 80.0 MHz Span 80.0 MHz
Marker Marker
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result | Type | Raf | Tre | H-valus | | Function Result |
M1 1 5.77005 GHz -6.54 dim M1 1 .
0z M 1 15 MHz =650 g8 M1 1
03 M1 1 3,14 MHz ~6.10 B Ml 1
Date: 30.SEP.2017 14:23:06 Date: 30.SEP.2017 14:22:09
pectrum o trum | o
Rel Lewel 20.00 dBm Offset 10.00 02 » RBW 100 kHz Rel Level 2000 dBr Offset 10,00 08 w RBW 100 kHz
Att 30de SWT L1ms e VBW 300 kM Mode auto Sweep Att 30de SWT 1L1ms e VBW 300 kM Mode suto Sweep
(@ 10k Max (@ 10k Max
n2[1] NI na[1] =608 o8
) -15.630 MHz ) 20.680 MH:
10 Mi[1) 5.44 dom w ML) 5.61 dBm
5.792450 GHz 5.792450 GHz
od - od -
TR RO B N W il IJ_Ill I 10 uBm— SN Y JI'IJI1PJ._IJ.H] NI RE
]| | T |
-20 dém v r -20 dém T y
|
1
-30 dim L - -30 dim =
-40 dim /i \\\ -40 dim
SIS T NPT [t s PR T (ST NS
<50 di <50 di
&0 B &0 B
70 di 70 di
GCF 5.795 GHz 691 pts Span 00.0 Mz GCF 5.795 GHz 691 pts Span 60.0 Miz
Marker Marker
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result | Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |
M1 1 5.79245 GHz -5.44 dim M1 1 5.79245 GH2 -5.61 dim
o2 M1 1 =15.83 MH2 -6.79 di M1 1 =15.63 MH2 -6.81 &
03 M1 1 20.68 MHz 6.0 B M1 1 20.68 MHz -6.08 B

Date: 30.SEP.2017 14:24:37
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ANT 2(802.11ac40)
=)

pe um trum
Rel Level 20.00 dBm  Offsel 10.00 02 « RBW 100 kHz Rel Level 2000 dBr Offset 10,00 08 w RBW 100 kHz
Att 30dB SWT L1ms e VBW 300 kM Mode auto Sweep Att 30de SWT 1L1ms e VBW 300 kM Mode suto Sweep
(@ 10k Max (@ 10k Max
Dz[1] Da[1] -f.07 B
) - ) 20.610 MHz
o mMi[1) 7.07 dBm w Mi[1] 7.57 dBm
5.752570 GHzZ 5.752570 GHz
0 di 0 di
10 dB " L PP 10 dB FEPIFIIREN M 4 N P
11 -13.870 d DR AL LY ] luu\.,..l-‘ld..ll. N W P 1 Ty AL ] .,],hun-“l‘h]_.l_l § I T
-20 dém 'f -20 dém T T
=30 dim + \ =30 dim o
40 dim /{ \ ~40 dim f/f
PRPITTSTCH B Mw e Nl EFRETIT E \"‘M LN
<50 di <50 di
&0 B &0 B
70 di 70 di
CF 5.755 GHz 691 pts Span 00.0 Mz CF 5.755 GHz 691 pts Span 00.0 Mz
Marker Mark:
Type | Raf | Tre | ¥-valus 1 v-valus | Function | Function Result | Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |
M1 | 1 5. 75257 GHz -7.87 dam | M1 | 1 5. 75257 GHz -7.57 dam |
o2 M1 1 - MMz =6.16 d8 Il M1 1 =15.35 MMz =6.07 a8 Il
03 M1 1 20.61 MHz ~6.10 B M1 1 20.61 MHz -6.02 dB
Date: 30.SEP.2017 14:27:37 Date: 30.SEP.2017 14:27:03
pe um o trum o
Rel Level 20.00 dBm  Offsel 10.00 02 « RBW 100 kHz Rel Level 2000 dBr Offset 10,00 08 w RBW 100 kHz
Att 30dB SWT L1ms e VBW 300 kM Mode auto Sweep Att 30de SWT 1L1ms e VBW 300 kM Mode suto Sweep
(@ 10k Max (@ 10k Max
Daf1] ~fr.015 B mMi[1) -5.H0 dBm
) 20.680 MH: ) 5.792450 GHz
10 Mi[1) 6.01 dom w D2(1) 6.90 db
5.792450 GHz -15.630 MHz
o d o d
— M NP iille 4l 10 dBm—| Ly il il L
o1 TP R 1 la-.nmn,l.u e e ] SIS TETR B i
-20 dém [ \ -20 dém
)
-30 dBrm + A -30 dBrm Y
-40 dim / \k\ -40 dim LW
T [t R RERPEAPT R e st A ]
<50 di <50 di
&0 B &0 B
70 di 70 di
CF 5.795 GHz 691 pts Span 00.0 Mz CF 5.795 GHz 691 pts Span 00.0 Mz
Marker Marker
Type | Ref | Tre ¥-valus 1 v-valus | Function | Function Result | Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |
1 3 -6.81 dim M1 1 5.79245 GHz -
M1 1 -6.01 d8 | M1 1 -15.63 MHz =6.90 d8 |
M1 1 20.68 MHz -6.05 B M1 1 20.68 MHz ~6.16 B |
Date: 30.SEP.2017 14:26:04 Date: 30.SEP.2017 14:25:19

FCC ID: 2ADID-WPCOGR2231R

Shenzhen Accurate Technology Co., Ltd



6. 26DB OCCUPIED BANDWIDTH TEST

6.1.Block Diagram of Test Setup

EUT

Low Loss Cable

(EUT: WiFi module)

Spectrum
Analyzer

6.2.EUT Configuration on Measurement

Report No.: ATE20171984
Page 20 of 202

The equipment are installed on the emission measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission

characteristics in normal application.

6.3.0perating Condition of EUT
6.3.1.Setup the EUT and simulator as shown as Section 6.1.

6.3.2.Turn on the power of all equipment.

6.3.3.Let the EUT work in TX modes measure it. The transmit frequency are

5150-5250MHz.

6.4.Test Procedure

6.4.1.The transmitter output was connected to the spectrum analyzer through a low

loss cable.

6.4.2.Set Set RBW = approximately 1% of the emission bandwidth.

6.4.3.Set the VBW > RBW.
6.4.4.Detector = Peak.

6.4.5.Trace mode = max hold.

6.4.6.Measure the maximum width of the emission that is 26 dB down from the
maximum of the emission. Compare this with the RBW setting of the analyzer.
Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is

approximately 1%.

FCC ID: 2ADID-WPCOGR2231R
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LATC,

6.5.Test Result
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The test was performed with 802.11a

Channel Frequency 26dB Bandwidth | 26dB Bandwidth
(MHz) ANT 1 (MHz) ANT 2(MHz)
36 5180 21.013 21.360
48 5240 21.418 21.302
The test was performed with 802.11n20
Channel Frequency 26dB Bandwidth | 26dB Bandwidth
(MHz) ANT 1 (MHz) ANT 2(MHz)
36 5180 21.418 21.766
48 5240 22.113 22.229
The test was performed with 802.11ac20
Channel Frequency 26dB Bandwidth | 26dB Bandwidth
(MHz) ANT 1 (MHz) ANT 2(MHz)
36 5180 21.476 21.476
48 5240 21.534 21.476
The test was performed with 802.11n40
Channel Frequency 26dB Bandwidth | 26dB Bandwidth
(MHz) ANT 1 (MHz) ANT 2(MHz)
38 5190 44.230 44.230
46 5230 43.880 43.990
The test was performed with 802.11ac40
Channel Frequency 26dB Bandwidth | 26dB Bandwidth
(MHz) ANT 1 (MHz) ANT 2(MHz)
38 5190 44.800 44.110
46 5230 44.570 44.340

The spectrum analyzer plots are attached as below.
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ANT 1(11A)
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26dB Bandwidth

(=

ANT 2(11A)

(=

pe trum P trum
Ref Level 25.00 dBm  Offsut 10.00 92 = RBW 300 FH: Ref Level 25.00 dBm  Offsut 10.00 08 = RBW 300 FH:
At 35dB  SWT 351 ps e VBW L MH: At 35d8  SWT 38,1 ps @ VBW 1 MHz  Mode auto FET
@10k Max @10k Max
- EHE] 727 anm - EHE] Za7 anm
0 51847470 GHz 0 51847470 GH2
P nde 26.00 dB P nde 26.00 dB
10 dem By 21.013000000 MHz 10 dem By 21,360000000 MHz
Q tgtor 246.7 @ Iggtor 242.7
0 dém B 0 dém 5.
oo A e s | o et ] o] e R e S
-10 dém ., -10 dém -
=20 di =20 di
— —
1 s .
-z == e T e T e P, O BN,
50 dBrm 50 dBrm
40 dim 40 dim
=70 di =70 di
CF 5.10 GHz 691 pts Span 40.0 MHz CF 5.10 GHz 691 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result Type | Ref | Tre | ¥-valus 1 ¥-valus | Function | Function Result
M1 1 5.184747 GH2 2.22 dam ndB down 21.013 MH2 M1 1 5.184747 GHz -2.47 dam ndB down 21.36 MH:2
Tl 1 L. 169465 =28.36 dim nds 26.00 d8 Tl 1 5. 1659 GH2 =28.62 dim nds 26.00 da
12 1 5.190478 GHz -28.11 dBm q factor 246.7 12 1 5.190593 GHz -28.30 dBm q factor 242.7
Date: 30.SEP.2017 14:33:22 Date: 30.SEP.2017 14:34:29

pectrum

(=

Ref Level 25.00 dBm  Offsut 10.00 92 = RBW 300 FH:
Att 3508 SWT 350 us w VBW 1 MMz Mode auto FET
@10k Max
- EHE] 67 dnm
52366430 GHz
nde 26.00 dB
10 dem By 21.418000000 MHz
Q tactor 244.5
0 dém:
A = PPN WSl
-10 dém
=20 di
30 0B
A M VL SN
50 dBrm
-0 dBm
=70 di
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |
M1 1 ndB down 21.418 MH2
Tl 1 nds 26.00 d8
12 1 28.70 dBm q factor 244.5

Date: 30.SEP.2017 14:35:44
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P rum o
Ref Level 25.00 dBm  Offsut 10.00 08 = RBW 300 FH:
Att 3508 SWT 351 ps @ VBW 1 MMz Mode auto FET
@10k Max
- EHE] 5 R
0 52447470 GH2
nde 26.00 dB
10 dem By 21,302000000 MHz
@ Iggtor 246.2
0 dém Y.
s, WV TN P T
-10 dém )’ ‘\
/
=20 di \
30 0B —
oyl AN LS SESVTRY
50 dBrm
40 dim
=70 di
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Tre | ¥-valus 1 ¥-valus | Function | Function Result |
M1 1 ndB down 21.302 MH2
Tl 1 nds 26.00 da
12 1 -78.49 dBm q factor 246.2

Date: 30.SEP.2017 14:35:28
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trum
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pectrum
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ANT 2(11N20)
(=

Ref Level 25.00 dBm  Offsut 10.00 92 = RBW 300 FH: Ref Level 25.00 dBm  Offsut 10.00 08 = REW 300 bRz
Att 35d8 SWT 35,0 us @ VBW 1 MMz Mode auto FET Att 3508 SWT 351 ps w VBW 1 MHz  Mode auto FFT
@10k Max @10k Max
- EHE] EWETT - ENE) ST
51858470 GH2 51859040 GH2
nde 26.00 dB nds 26.00 dB
10 dem By 21.418000000 MHz 10 dem B 21,766000000 MHz
Q tactgy 242.1 € tactgn 238.3
0 dém: 0 dém:
AT el -r”‘-f‘\m’ s gt | H-,_.,,M._rr«’-m,m\
-10 dBm -10 dBm -
-20 d -20 d —
2
— —
R S I R T—— g beneri e T RN
50 dBrm 50 dBrm
40 dim 40 dim
=70 di =70 di
CF 5. 691 pts Span 40.0 MHz cF GHz 691 pts Span 40.0 MHz
Mark: Marker
Type | Ref | Tre ¥-valus 1 v-valus | Function | Function Result | Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |
M1 1 5.185847 GH:z -1.73 dim ndB down 21.418 MH2 M1 1 5.185904 GH2 -1.70 i ndB down 21.766 MH2
Tl 1 E.169407 GH. nds 26.00 da Tl 1 £.169233 G .71 dim nds 26.00 da
12 1 5.190825 GHz -27.60 dBm q factor 242.1 12 1 5.190999 GHz -27.64 dBm q factor 238.3
Date: 30.SEP.2017 14:37:34 Date: 30.SEP.2017 14:37:52
ecirum
trum o B
Ref Level 25.00 dBm  Offsut 10.00 92 = RBW 300 FH: :"’: Level 25'0‘;:‘:; ::’I”l 13:01 d: - ::ﬁ 30}”;:: Mods Auto 5T
Att 3506 SWT  35.0ps @ VBW 1 MHZ  Mode auto FFT e 1] L Auto,
M
@10k Max 0
— — - ENE) R
20 8 1 R 5.2448050 GHz
- e o6 Do'm'] d nds 26.00 db
10 dbm n . 10 dém Bw 22,229000000 MHz
By 22,113000000 MHz
Q fpsstur 235.9
. Q tactor 236.8 0 dem i
0 dim: i [ IS NP [FUN §. Aree iy
Ji ISP PO S U pra— i / \
- -10 dém
-10 dém 3
/ \
d /
=20
=20 di N T2
30 dBy \V
30 0B :
. |
el | O R Soueness
- 50 dBrm
-0 dBm
40 dim
=70 di
=70 di
CF 5.24 GHz 691 pts Span 40.0 MHz
CF 5.24 GHz Span 40.0 MHz LA Tt
Marker
Marker -
Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |
Type | Ref | Trc ""'"_'I“I:'I . I l Functlon ““",‘I - | M1 1 5. 244805 GHz ~2.63 dim ndB down 25229 MHz
"I‘: : : = e:;“’l: :'H' ""_:;':“';""J"" T1 1 5.22 . T4 dim nde 26,00 d&
: o 2 2 H: 2 ac
T2 1 5251114 GHz -26.16 dBm 0 factor 236.8 L i 52g1es o AL Qlkcto H

Date: 30.SEP.2017 14:36:15
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ANT 2(802.11ac20)

ectrum | 2 pecirum
Reef Level 25,00 dBm Sul 10.00 98 = RBW 300 FH: Ref L 25.00 dBm  Offsut 10.00 9% = RBW 300 kH:
Att 3508 SWT 350 us w VBW 1 MMz Mode auto FET Att 35d8 SWT 35,0 us @ VBW 1 MMz Mode auto FET
@10k Max @10k Max
- EHE] a0 dnm - EHE] TR
51859620 GHz 5.1857890 GH2
P nde 26.00 dB P nde 26.00 dB
10 dem By 21,476000000 MHz 10 dem By 21.476000000 MHz
Q tactpr 241.5 Q tactgr 241.5
0 dém: x.' 0 dém: Y.
i | A e, D i B P et
-10 dém - -10 dém - Y
/ \
=20 d - =20 d
7
30 dB —~ 30 de 7
E. idetn 1 o e Lt a6t T BRI Y,
50 dBrm 50 dBrm
40 dim 40 dim
=70 di =70 di
CF 5.10 GHz 691 pts Span 40.0 MHz CF 5.10 GHz 691 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | v-valus | Function | Function Result | Type | Ref | Tre ¥-valus 1 v-valus | Function | Function Result |
M1 1 -2.80 dim ndB down 21.476 MHz M1 1 5.185789 GH:z -3.08 dim ndB down 21.476 MH2
Tl 1 [ =28.87 dim nds 26.00 d8 Tl 1 5.169349 C .15 ditm nds 26.00 da
12 1 5.150709 GHz -78.89 dBm q factor 241.5 12 1 5.190825 GHz 2513 dBm q factor 241.5

Date: 30.SEP.2017 14:38:27

Date: 30.SEP.2017 14:38:52

Spectrum o= pectrum
Ref Level 25.00 dBm  Offset 10.00 08 = RBW 300 kH: Rof Level 25.00 dBm  Offsol 10.00 08 = RBW 300 kH:
Att 3508 SWT 351 ps @ VBW 1 MHz  Mode auto FFT L 35d8  SWT  38.1ps @ VBW L MHz  Mode Auto FFT
1Pk Max
(@ 10k Max 0
- Mil1] ~Z.0n dnm
- Mi[1] -2.a5 dam 20 dB
= 5.2457890 GHe . 5.2353110 C:“I.-
ndn 26.00 nde 26.00 dib
10 dm ) : -
10 dem By 21.534000000 MHz B 21.476000000 MHz
lackgr 243.6 » M1 @ tactor 243.8
0
0 dem - dim — X p
AR "wx‘\"‘\ r"""/\r\'i ..r\--&\,_ o / o Pt Ay | et L Y
d £ -10 dém \
-10 dém r Y \
/ 20d )r X
=20 di T “
¥
30 08 a0 d
A mtnesder=al
et dpmciemcan LSS =4 He f
-50 dbm -50 dbm
-60 dBm -60 dim
=70 di =70 di
CF 5.24 GHz 691 pts Span 40.0 MHz CF 5.24 GHz 691 pts Span 40.0 MHz
Marker Marker
Type | raf | Trc | ®-valus | w-valua | Function | Function Result | Type | Raf | Tre | X-valus | V'V_n'ﬂm _ |__Function | Function Rasult |
M1 1 5. 2.35 dam ndB down 21.534 MHz M1 1 -2.00 dim nde down 21.476 MHz
T 1 -ZB.40 dim ndk 26.00 d& "‘| 1 99 dim ndi 26.00 d&
T2 1 Z2B.24 dBm qQ factor 2436 T3 1 ‘8. 16 dBm 243.8
Date: 30.SEP.2017 14:39:57 Date: 30.SEP.2017 14:39:43
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Type | Ref | Tre | ¥-valus 1 v-valus | Function | Function Result |

M1 1 518792 GHz ndé down 44.23 MHz
T 1 516823 GHz nde 26.00 d&
T2 1 £.21246 GHz 26.12 dim Q factor 117.3

Date: 30.SEP.2017
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M1 1 r: 2.5 ndB down 43.88 MH2
Tl 1 nds 26.00 da
12 1 28.27 dBn q factor 119.1
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M1 1 5.18803 GH2 ndB down 44.23 MH2
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12 1 26.17 dBn q factor 117.3
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ANT 2(802.11ac40)
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T1 1 5. 18TEY GH2 =28 89 dim nds 26.00 dB T1 1 5.16812 GH2 .38 dim ndi 26.00 d&
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M1 1 [ ndB down 44.57 MHz 4 : T " n";: T
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7. 99% BANDWIDTH MEASUREMENT

7.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

7.2.The Requirement For Section 15.407

The 99% occupied bandwidth is the frequency bandwidth such that, below its lower and
above its upper frequency limits, the mean powers are each equal to 0.5 % of the total
mean power of the given emission. Measurement of the 99% occupied bandwidth is
required only as a condition for using the optional band-edge measurement techniques
described in section I1.G.3.d). Measurements of 99% occupied bandwidth may also
optionally be used in lieu of the EBW to define the minimum frequency range over which
the spectrum is integrated when measuring maximum conducted output power as
described in section II.LE. However, the EBW must be measured to determine bandwidth
dependent limits on maximum conducted output power in accordance with 15.407(a).

7.3.EUT Configuration on Measurement

The equipment are installed on the emission measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

7.4.0perating Condition of EUT
7.4.1.Setup the EUT and simulator as shown as Section 7.1.
7.4.2.Turn on the power of all equipment.

7.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
5150-5250 and 5725-5850MHz.

7.5.Test Procedure

1. Set center frequency to the nominal EUT channel center frequency.

2. Set span = 1.5 times to 5.0 times the OBW.

3. Set RBW =1 % to 5 % of the OBW. Set VBW = 3 * RBW

4. Video averaging is not permitted. Where practical, a sample detection and single
sweep mode shall be used. Otherwise, peak detection and max hold mode (until the
trace stabilizes) shall be used.

5. Use the 99 % power bandwidth function of the instrument.
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6. If the instrument does not have a 99 % power bandwidth function, the trace data points

are recovered and directly summed in power units. The recovered amplitude data points,

beginning at the lowest frequency, are placed in a running sum until 0.5 % of the total is

reached; that frequency is recorded as the lower frequency. The process is repeated until

99.5 % of the total is reached; that frequency is recorded as the upper frequency. The
99% occupied bandwidth is the difference between these two frequencies.

7.6.Test Result

The test was performed with 802.11a
Frequency 99% Bandwidth | 99% Bandwidth .
Channel (MHz) ANT 1 (MHz) | ANT 2(MHz) Verdict
36 5180 16.845 16.787 PASS
48 5240 16.787 16.729 PASS
149 5745 16.787 16.787 PASS
165 5825 16.845 16.787 PASS
The test was performed with 802.11n20
Frequency 99% Bandwidth | 99% Bandwidth .
Channel (MHz) ANT 1 (MHz) | ANT 2(MHz) Verdict
36 5180 17.945 17.829 PASS
48 5240 17.945 17.887 PASS
149 5745 18.003 18.003 PASS
165 5825 17.829 17.887 PASS
The test was performed with 802.11ac20
Frequency 99% Bandwidth | 99% Bandwidth )
Channel (MHz) ANT I (MHz) | ANT 2(MHz) Verdict
36 5180 18.177 18.177 PASS
48 5240 18.177 18.177 PASS
149 5745 18.177 18.177 PASS
165 5825 17.945 18.003 PASS
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The test was performed with 802.11n40
Frequency 99% Bandwidth | 99% Bandwidth .
Channel (MHz) ANT 1 (MHz) | ANT 2(MHz) Verdict
36 5180 37.279 37.279 PASS
48 5240 37.279 37.279 PASS
151 5755 37.164 37.164 PASS
159 5795 37.164 37.164 PASS
The test was performed with 802.11ac40
Frequency 99% Bandwidth | 99% Bandwidth .
Channel (MHz) ANT 1 (MHz) | ANT 2(MHz) Verdict
36 5180 37.627 37.627 PASS
48 5240 37.627 37.627 PASS
151 5755 37.627 37.627 PASS
159 5795 37.742 37.742 PASS

The spectrum analyzer plots are attached as below.
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8. MAXIMUM POWER SPECTRAL DENSITY TEST

8.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

8.2.The Requirement For Section 15.407

Section 15.407: For mobile and portable client devices in the 5.15-5.25 GHz band, the
maximum conducted output power over the frequency band of operation shall not exceed
250 mW provided the maximum antenna gain does not exceed 6 dBi. In addition, the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

8.3.EUT Configuration on Measurement

The equipment are installed on the emission Measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

8.4.0perating Condition of EUT

8.4.1.Setup the EUT and simulator as shown as Section 8.1.
8.4.2.Turn on the power of all equipment.

8.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
5150-5250 and 5725-5850MHz.

8.5.Test Procedure
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8.5.1.The transmitter output was connected to the spectrum analyzer through a low

loss cable.

8.5.2.Measurement Procedure PKPSD:

For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and
5.47-5.725 GHz, the above procedures make use of 1 MHz RBW to satisfy
directly the 1 MHz reference bandwidth specified in § 15.407(a)(5). For
devices operating in the band 5.725-5.85 GHz, the rules specify a measurement
bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz RBW,
thus a narrower RBW may need to be used. The rules permit the use of a RBWs
less than 1 MHz, or 500 kHz, “provided that the measured power is integrated
over the full reference bandwidth” to show the total power over the specified
measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are
performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and
integrated over 1 MHz, or 500 kHz bandwidth, the following adjustments to the
procedures apply:

1. Set RBW=1/T, where T is defined in section 11.B.l.a). Set VBW = 3 RBW.

2. If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10
log (500 kHz/RBW) to the measured result, whereas RBW (< 500 kHz) is the
reduced resolution bandwidth of the spectrum analyzer set during
measurement.

3. If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10
log (LMHz/RBW) to the measured result, whereas RBW (< 1 MHz) is the
reduced resolution bandwidth of spectrum analyzer set during measurement.

4. Care must be taken to ensure that the measurements are performed during a
period of continuous transmission or are corrected upward for duty cycle.

5. Detector = RMS.

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow trace to fully stabilize.

9. Use the peak marker function to determine the maximum amplitude level.

8.5.3.Measurement the maximum power spectral density.

8.6.Test Result

The test was performed with 802.11a(SISO)
Erequenc Power Spectral Power Spectral Limit
Channel (I\q/IHz) Y Density Density (dBm) Verdict
ANT 1(dBm) ANT 1(dBm)
36 5180 -2.61 -2.67 11 PASS
48 5240 -1.54 -1.12 11 PASS
149 5745 -3.08 -3.10 30 PASS
165 5825 -2.60 -2.61 30 PASS
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The test was performed with 802.11n20(SISO)

Frequency

Power Spectral

Power Spectral

Limit

Channel (MH?2) ANDTGT?:jtém) ANDTGT?:jtém) (dBm) Verdict
36 5180 -2.54 -2.79 11 PASS
48 5240 -3.09 -2.97 11 PASS
149 5745 -4.21 -4.23 30 PASS
165 5825 -3.00 -2.79 30 PASS
The test was performed with 802.11ac20(SISO)
Frequency Power Spectral Power Spectral Limit .
Channel (MH?2) Density Density (dBm) Verdict
ANT 1(dBm) ANT 1(dBm)
36 5180 -1.82 -1.60 11 PASS
48 5240 -1.98 -1.66 11 PASS
149 5745 -2.69 -2.66 30 PASS
165 5825 -2.39 -2.13 30 PASS
The test was performed with 802.11n40(S1SO)
Frequency Power S[_)ectral Power Spectral Limit _
Channel (MH2) Density Density (dBm) Verdict
ANT 1(dBm) ANT 1(dBm)
38 5190 -2.71 -3.16 11 PASS
46 5230 -2.37 -2.28 11 PASS
151 5755 -4.26 -4.12 30 PASS
159 5795 -3.25 -3.31 30 PASS
The test was performed with 802.11ac40(SI1SO)
Frequency Power Spectral Power Spectral Limit _
Channel (MH?2) Density Density (dBm) Verdict
ANT 1(dBm) ANT 1(dBm)
38 5190 -2.39 -2.10 11 PASS
46 5230 -2.20 -1.99 11 PASS
151 5755 -2.84 -2.86 30 PASS
159 5795 -2.25 -2.03 30 PASS
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The test was performed with 802.11n20(MIMO)

Power Spectral Power Power Spectral .
Frequency . Spectral - Limit .
Channel Density . Density Verdict
(MHZ) | ANT 1(Bm) | . DS | roraiem) | (9B™)
ANT 2(dBm)
36 5180 -4.14 -4.76 -1.43 8.99 PASS
48 5240 -4.13 -4.98 -1.52 8.99 PASS
149 5745 -6.49 -6.64 -3.55 27.99 PASS
165 5825 -5.98 -2.67 -2.81 27.99 PASS
The test was performed with 802.11ac20(MIMO)
Power
Frequency Power Spectral Spectral Power Spectral Limit _
Channel Density . Density Verdict
(MHZ) | ANT 1(Bm) | . DS | roraiem) | (9B™)
ANT 2(dBm)
36 5180 -3.42 -3.80 -0.59 8.99 PASS
48 5240 -3.98 -3.56 -0.76 8.99 PASS
149 5745 -5.03 -4.54 -1.77 27.99 PASS
165 5825 -4.74 -4.32 -1.52 27.99 PASS
The test was performed with 802.11n40(MIMO)
Power
Frequency Power Spectral Spectral Power Spectral Limit _
Channel Density . Density Verdict
(MHZ) | ANT 1(Bm) | . DS | roraiem) | (9B™)
ANT 2(dBm)
38 5190 -5.39 -2.70 -2.53 8.99 PASS
46 5230 -4.60 -4.34 -1.46 8.99 PASS
151 5755 -6.09 -5.56 -2.81 27.99 PASS
159 5795 -4.91 -4.72 -1.80 27.99 PASS
The test was performed with 802.11ac40(MIMO)
Power
Frequency Power Spectral Spectral Power Spectral Limit _
Channel Density . Density Verdict
(MHZ) | ANT 1(Bm) | . PESY | roraiem) | (9B™)
ANT 2(dBm)
38 5190 -4.14 -4.05 -1.08 8.99 PASS
46 5230 -3.84 -3.39 -0.60 8.99 PASS
151 5755 -4.27 -4.82 -1.53 27.99 PASS
159 5795 -4.06 -4.72 -1.37 27.99 PASS

The spectrum analyzer plots are attached as below.

FCC ID: 2ADID-WPCOGR2231R

Shenzhen Accurate Technology Co., Ltd




ATC

ANT 1(11A)

Rl Laval 25,00 dim Offset 10,00 6B & RBW 1094

At . swr 1me e VBW MR Made Auto Swoop
@ 17m Mo
T M1[1] -2.61 dem|
0 B 51057210 GHz|
10 g .
0 dum T
s e N P B -

ot bilisiad ]
-a0 dien 1

<50 ditr .

CF 5,10 GHe

pan 40.0 Mz
Date: 30.SEP.2017 15:55:18
rum | ¥

Raf Laval 25,00 dim Offsut 10,00 db & RDW 1M

At 1 W VOW 38 Modo Auto Swep
@ 17m Mo
T mi[1] -1.54 dibm|
0 B 52456730 GHz,
10 g '
0 dum —
JEEVC_ | - \
\
i b '\
/ \
d K ht
/. A
S
-a0 diiem '
50 e 1
CF 524 GHz - Span 40.0 M

Date: 30.SEP.2017 15:57:05

pectrum | =

Raf Laval 25,00 dim Offsut 10,00 dB & RBW 500 kHz

At . swr 1me @ VBW 2 MMz Mode Auts Sweep
@ 17m Mo
T M1[1] -3.08 dem|
0 B 57507090 GHz|
10 g .
0 dum T
e LAt puw s
i 7 .
/ !
d 1

E Eu
FTRIPRR I R AT g e i A,
-0 dl !
50 din .
I 5,745 G -

pan 400 Mz
Date: 30.SEP.2017 15:58:09
pectrum | v

Raf Laval 25,00 dim Offsut 10,00 dB & RBW 500 kHz

At . swr 1me @ VBW 2 MMz Mode Auts Sweep
@ 17m Mo
T M1[1] -2.60 dem|

0 B 50470 GHz|
10 g '
0 dum 1 7

B T L B

d 4
o \

-3 T .
STy | PRIy Mt sinsrt s
-a0 diiem 1
50 e 1

pan 40.0 Mz

Date: 30.SEP.2017 15:59:12

FCC ID: 2ADID-WPCOGR2231R

TEST MODE:SISO

Report No.: ATE20171984
Page 39 of 202

ANT 2(11A)
=

Raf Laval 25,00 dim Offset 10,00 db & RDW 1M
Il

At andn W 1ms @ VAW 3 MM: Made Auto Sweop
@ 17m Mo

T M1[1] -2.67 dem|
0 B 51057310 GHz|
10 g .
0 dum T

T PRap—_ T
-4D dlw !
50 din .
5,10 GHz -

Date: 30.SEP.2017 15:55:53

Spectrum

Rl Laval 25,00
Art 28

W

dim Offset 10,00 db & RDW 1M

1ms e VBW MM Modo Auto Swoop

[@18m W

mMi[1] -1.12 dBm|

20 ok

10 R

0 dii

s P [——

5.2456790 GHz|

.

4D el

<50 ditr

CF 5,34 GHe

Date: 30.SEP.2017 15:56:49

Art F

W

1 e Vi

Raf Laval 25,00 dim Offset 10,00 db & RBW 500 kHz
Il

BW @ MH: Mode Auto Sweep

[@18m W

20 ok

mMi[1] -3.10 dBm|

| tegbotinn rm, | i e

57500470 GHz|

4
, / \
7 \
" Nt pii N LTS FPTO
-4D dlew !
<50 dem !
CF 5,745 -

Date: 30.SEP.2017 15:58:26

Spectrum

Rl Laval 25,00
Art F

A sWT

dim Offset 10,00 db & RDW 500 kHz

1ms @ VOW  FMHZ  Mode Auto Sweop

[@18m W

20 ok

mMi[1] -2.61 dBm|

10 R

0 dii

Pt A S | i

S.RI07310 GHz|

4D el

<50 ditr

Date: 30.SEP.2017 15:59:28

Shenzhen Accurate Technology Co., Ltd



ANT 1(11N20)

Ref Lavel 25,00 dim Offset 10,00 6B & RBW 1004
e Wt 1ms @ VIW 3 M Mode duto Sweep
[@18m W

mMi[1] -2.54 dBm|
0 B 51740060 GHz|

10 R

0 dii
RN S

T TarT

ST -

4D el

<50 ditr

CF 5,10 GHe 691 pts

Date: 30.SEP.2017 16:03:19

pectrum

Ref Lavel 25,00 dim Offset 10,00 6B & RBW 1004
e 1 ® VW 30 Mode suto Sweep
[@18m W

10

mMi[1] -3.09 dBm|
0 B 52462520 GHz|

10 R

0 dii

B

NS Pl .

CF 5,34 GHe 591 .

Date: 30.SEP.2017 16:02:24

Raf Laval 25,00 dim Offset 10,00 db & RBW 500 kHz

At 25 dn 1me @ VBW 2 MMz Mode suto Swosp
@ 17m Mo

mMi[1] -4.21 dBm|
0 B 57520620 GHz|
10 g
0 dum

S PRI B et SCTY

Date: 30.SEP.2017 16:01:00

=)
rum =

Ref Lavel 25,00 dirm Offset 10,00 6B & RBW 500 kHz
e i SWT 15 @ VOW 2 MHz  Mode Auto Sweep
[@18m W

mMi[1] -3.00 dBm|
0 B 5.RIN470 GHz|

10 R

0 dim
U SR [T S

SR I R R R

5 591 . Span 400 Mtz
5 an

Date: 30.SEP.2017 16:00:27

FCC ID: 2ADID-WPCOGR2231R

o

Art

rum

Report No.: ATE20171984
Page 40 of 202

ANT 2(11N20)
&

Raf Laval 25,00 dim Offsut 10,00 db & RDW 1M

1

@ VW 3t Mode suto Sweep

20 ok

10 R

0 dii

[@18m W

mMi[1] -2.79 ditm|

S.AN6Z5I0 GHE|

(USSR R [

AT

1 5,10 GHE

Date:

o

30.SEP.2017 16:03:49

rum

Raf Laval 25,00 dim Offsut 10,00 db & RDW 1M

At dn swr 1ms @ VAW 3 MM: Made Auto Sweop
@ 17m Mo

mMi[1] -2.97 ditm|
0 B 52470040 GHz,
10 g
0 dum A

i e R JURE

ERTE RPN e

"
SR S

Rl Lavel 25,00 dim Offsut 10,00 db & RBW 500 kHz

At 1 Wt 1me @ VBW 2 MMz Mode suto Swosp
@ 17m Mo

mMi[1] -4.23 dim|
0 B 57500620 GHz,
10 g
0 dum s

E g
[ T TR I
-4D dl

<50 disnr

CF 5.745 GHe B El Hnn 0.0 MHE
Date: 30.SEP.2017 16:01:17

o

rum

Raf Laval 25,00 dim Offsut 10,00 dB & RBW 500 kHz

At a6 deswr 1me @ VBW 2 MMz Mode Auts Sweep
@ 17m Mo

mMi[1] -2.79 dBm|
0 B 5.RIN470 GHz|
10 g
0 dum

s e

A T

TR P

Date:

30.SEP.2017 16:00:06

pan 40.0 Mz

Shenzhen Accurate Technology Co., Ltd



ATC

ANT 1(11AC20)

Ref Lavel 25,00 dir Offset 10,00 6B & RBW 1004
e dn SWT 1ms @ VIW 3 M Mode duto Sweep
[@18m W

ML) 1.8z dam
20 dBs 51751270 GHz|

10 R

0 dim
. N S [

4D el

<50 ditr

5,10 GHE

pan 40.0 Mz

Date: 30.SEP.2017 16:04:44

Raf Laval 25,00 dim Offsut 10,00 db & RDW 1M

At a6 deswr 1ms @ VAW 3 MM: Made Auto Sweop
@ 17m Mo

mMi[1] -1.98 dim|
0 B 52350000 GHz,

dm

0 dum ¥

s

T

4D el

<50 ditr

Date: 30.SEP.2017 16:06:20

trum |

Rl Lavel 25,00 dim Offsut 10,00 db & RBW 500 kHz

At dn swr 1me @ VBW 2 MMz Mode suto Swosp
@ 17m Mo

mMi[1] -2.69 dim|
0 B 57404730 GHz,

O e S f_,.-,-\,,.ﬁ- ]

vu..u,;.-w_Jw-”'J
40 i

ik}

<50 ditr

Date: 30.SEP.2017 16:07:11

pectrum

Rl Lavel 25,00 dim Offsut 10,00 db & RBW 500 kHz
Art 25 d 15 @ VOW 2 MMz Mode suto Sweep

@ 17m Mo
mMi[1] -2.89 dim|
0 B 50314730 GHz

10 R

0 it ‘
o, | P A L

R A it .

Date: 30.SEP.2017 16:08:24

FCC ID: 2ADID-WPCOGR2231R

ANT 2(11AC20)

rum

Report No.: ATE20171984
Page 41 of 202

[=]

Ref Lavel 25,00 dim Offset 10,00 6B & REW 1094
e i SWT 1ms @ VIW 3 MR Mode buto Sweep

[@18m W

Mi[1]
20 0B

10 R

0 dii

- L60 dim|
51750270 GHz|

4D el

<50 ditr

5,10 GHE 591 s

Date: 30.SEP.2017 16:05:22

Spectrum

=

el Laval 25.00 dim Offset 10,00 60 @ RBW 1004
8 1ms e VBW MM Modo Auto Swoop

@ 17m Mo
mMi[1] -1.66 dBm|
20 g 52050270 GHz|
10 g
0 dum
e P
h T,
Lt e e
-a0 diiem
50 e
CF 524 GHz 591 pts Span 40.0 Mz

Date: 30.SEP.2017 16:06:02

pectrum

[=]

Raf Laval 25,00 dim Offset 10,00 db & RBW 500 kHz

o el o,

At 1me @ VBW 2 MMz Mode suto Swosp
@ 17m Mo

mMi[1] -2.66 dBm|
0 B 57404730 GHz|
10 g
0 dum

N
i M,
it Mt vty

-4D dlw
50 din
3,745 Giz 591 pts an 300 M
— ﬁ

Date: 30.SEP.2017 16:07:24

pectrum

Raf Laval 25,00 dim Offsut 10,00 dB & RBW 500 kHz

At . swr 1me @ VBW 2 MMz Mode Auts Sweep
@ 17m Mo
mMi[1] -2.13 dBm|
0 B 50314730 GHz|
10 g
0 dum 1]
s, i, _/“"“‘/
i - _1
d S h
+
Iy
o
IR T A
-a0 diiem
50 e
5025 GHE 591 pts Span 40.0 Mz

Date: 30.SEP.2017 16:08:06

Shenzhen Accurate Technology Co., Ltd



ATC

ANT 1(11N40)

Rl Lavel 25,00 dim Offset 10,00 db = RBW 1004

=

At . swr 1ms e VBW MM Modo Auto Swoop
@ 17m Mo
mMi[1] -2.71 dBm|

0 B 5100030 GHz|
10 g
0 dum

ey
T g sl s
-a0 diiem
50 e
CF 5,19 GHz Span 0.0 Mz

Date: 30.SEP.2017 16:09:56

=

Spectrum

el Laval 25.00 dim Offset 10,00 60 @ RBW 1004
At . swr 1ms e VBW MM Modo Auto Swoop
@ 17m Mo
mMi[1] -2.87 dBm|
0 B 5220030 GHz|
10 g
0 dimr .f'\,\
P N e
i L Y
f
)l.f

IORUPONY BT et it

4D el

<50 ditr

J Span 800 Mtz
[#)

Date: 30.SEP.2017 16:11:01

Spectrum
Ruf Loval 25.00 dim Offset 10,00 6B & RBW 500 kNz

At . swr 1me @ VBW 2 MMz Mode suto Swoep
@ 17m Mo

mMi[1] -4.26 dBm|
0 B 5752000 GHz|
10 g
0 dum

) N . e

s s rarsnasd s o A st

-4D el

<50 ditr

J Span 800 Mtz
[=)

1ms @ VOW  FMHZ  Mode Auto Sweop

mMi[1] -3.25 dBm|
0 B 5702000 GHz|
10 g
0 it -
P, LTy T Loy e Py
i
. !
K
I
E i
I B USTRTRIN SISO
-a0 diiem
50 e

pan 0.0 Mz

Date: 30.SEP.2017 16:13:20

FCC ID: 2ADID-WPCOGR2231R

ANT 2(11

Report No.: ATE20171984
Page 42 of 202

N40)
&

Rl Lavel 25,00 dim Offset 10,00 db = RBW 1004

1ms e VBW MM Modo Auto Swoop

[@18m W

mMi[1] -3.16 dBm|

20 ok
10 R

0 dii

i
et i

5100020 GHz,

Amrnton,

-

4D el

<50 ditr

Moashurt i i barusbose L

O 5.19 GHe 691 pts

Date: 30.SEP.2017 16:10:17

pan 0.0 Mz
[=)

Raf Laval 25,00 dim Offsut 10,00 db & RDW 1M

At a6 deswr 1ms @ VAW 3 MM: Made Auto Sweop
@ 17m Mo

mMi[1] -2.28 dim|
0 B 5220030 GHz,
10 g
0 dum

it i

Ul g

Rl Lavel 25,00 dim Offsut 10,00 db & RBW 500 kHz

j EAPTNDP PP Y PY T TR 1
I

At a6 deswr 1me @ VBW 2 MMz Mode suto Swosp
@ 17m Mo

mMi[1] -4.12 dim|
0 B 5752020 GHz,
10 g
0 dum mr

SET—— T

4D el

<50 ditr

Ml ey b A sl

Date: 30.SEP.2017 16:12:23

Spectrum |

Raf Laval 25,00 dim Offsut 10,00 dB & RBW 500 kHz

APt

Mt P

At a6 deswr 1me @ VBW 2 MMz Mode Auts Sweep
@ 17m Mo

mMi[1] -3.31 dBm|
0 B 5702000 GHz|
10 g
0 dum

e
e e il
40 e

<50 ditr

g by sl g

Date: 30.SEP.2017 16:13:38

pan 0.0 Mz

Shenzhen Accurate Technology Co., Ltd



mMi[1] -2.39 dBm|
0 B 5.103040 GHy|
10 g
0 dum

Spectrum

[@18m W

ATC

ANT 1(11AC40)

dim Offsel 10,00 6B @ RUW 10eu
dn swr 1ms e VBW MM Modo Auto Swoop

[=]

Rl Laval 25,00
Art F

| P

i T

4D el

<50 ditr

O 5.19 GHe 691 pts

Date: 30.SEP.2017 16:17:33

o
Rl Laval 25,00 dim Offset 10,00 6B & RBW 1094

At a6 deswr 1me e VBW MR Made Auto Swoop
@ 17m Mo
mMi[1] -2.20 dBm|
0 B 5.233040 GHz|
10 g
0 dum
e _,,.v&,.h ]

T e i (BLRTH S PR

4D el

<50 ditr

Date: 30.SEP.2017 16:16:46

=)
rum =

Ref Lavel 25,00 dim Offset 10,00 6B & RIW 500 kHz
e 35 dl SWT 1 e VIW 3 MHZ  Mode Auto Sween

[@18m W

mMi[1] -2.84 dBm|
5750040 GHz|

20 ok
10 R

© dum
S R PR P et S,

..;..Ln.lm Lt ina il "f 1‘%-.»“_. bt

4D el

<50 ditr

591 s Span 800 Mtz
[=)

Date: 30.SEP.2017 16:15:58

Spectrum
Raf Lavel 25,00
e 3
[@18m W

dim Offset 10,00 db & RDW 500 kHz
A sWT 1ms @ VOW  FMHZ  Mode Auto Sweop

mMi[1] -2.25 dBm|
5700040 GHz|

20 ok
10 R

o dibme
aarar )

ISP | it bapd o PERTRE P

4D el

<50 ditr

691 pts Span 800 Mtz

Date: 30.SEP.2017 16:14:26

FCC ID: 2ADID-WPCOGR2231R

Report No.: ATE20171984

ANT 2(11AC40)

Spectrum

Page 43 of 202

[=]

Rl Laval 25,00
Art F

dim Offsel 10,00 6B @ RUW 10eu
. 1ms e VBW MM Modo Auto Swoop

[@18m Max
Mi1[1]

20 ok
10 R

0 dii

| P

-2.10 dim|
5104050 Gz,

) i

Al il g™ TSI PPN P
-a0 diiem

50 e

CF 5,19 GHz 591 pts

Date: 30.SEP.2017 16:17:58

Spectrum

Rl Laval 25,00
Art F

dim Offsel 10,00 6B @ RUW 10eu
. 1ms e VBW MM Modo Auto Swoop

[@18m W

Date: 30.SEP.2017 16:16:59

Spectrum

mMi[1] -1.99 dBm|
0 B 5.234050 GHz|
10 g
0 dum

e | e §
A L L1
E L
| o A i e e
-a0 diiem
50 e
g

Rl Laval 25,00

dim Offset 10,00 db & RDW 500 kHz

At a2 Wt 1me @ VBW 2 MMz Mode suto Swoep
@ 17m Mo
mMi[1] -2.86 dBm|
0 B 5750040 GHz|
10 g
0 dum —
T S PR T e
!
d |

foapsmtrin o AN
-40 dibee

<50 ditr

l"\L\..«J e

Date: 30.SEP.2017 16:15:31

Spectrum |

Raf Laval 25,00 dim Offsut 10,00 dB & RBW 500 kHz

At a6 deswr 1me @ VBW 2 MMz Mode Auts Sweep
@ 17m Mo
mMi[1] -2.03 dBm|
0 B 5700040 GHz|
10 g
0 dum
JY e ra W EREER T lrdw‘vw AL
A L b
/
d s

NPT P RYPRY T
4D el

<50 ditr

R YRR

Date: 30.SEP.2017 16:14:58

Shenzhen Accurate Technology Co., Ltd



ANT 1(11N20)

pectrum

TEST MODE:MIMO
[#)

pectrum

Rl Level 25.00 dbm Offset 10,00 di = RDW 1 M2

Report No.: ATE20171984
Page 44 of 202

ANT 2(11N20)
[=)

Pl Laval 25.00 dim

Offset 10,00 db & ROW 1 Mz

1 @ VOW 3 MH: Made Auto Sweep

mMi[1] -4.76 dBm|

1751970 GHz|

A o

ke an 35 di 1o e VAW 3 MMz Made Auto Sweep e an a6 dnswT
@ 17m Mo @ 17m Mo
T M1[1] -4 14 B

20 oBa 5 RS040 GHE 20 oBa

10 g . 10 g

0 dum . 0 dum

i N R
M,
3 k a i
e

O I— ik e el e -

-a0 diiem . -a0 diiem

50 e i 50 e

CF 5,10 GHz - 691 pu CF 5,10 GHz
Date: 27.0CT.2017 10:02:07 Date: 27.0CT.2017 10:02:42

Offsut 10,00 di = RDW 1 MH2

1 @ VOW 3 MH: Made Auto Sweep

mMi[1] -4.98 dim|

5.24540990 GHz|

st sy it 5

dum Offset 10,00 db & RDW 1M dim
a6 dnswT 1o e VAW 3 MMz Made Auto Sweep a6 dnswT
@ 17m Mo @ 17m Mo
T M1[1] -4.13 didm|
20 g 52456150 GHZ| 20 g
10 g . 10 g
0 dum . 0 dum
d d /
/
E - -3
T s SRR S an
-a0 diiem . -a0 diiem
50 e + 50 e
CF 524 GHz - 591 pts CF 524 GHz
Date: 27.0CT.2017 10:04:44 Date: 27.0CT.2017 10:03:58

trum

rum

Rl Lavel 25.00 dim Offset 10,00 dib @ RDW 500 kHz

Pl Leval 25,00 dbm

Offset 10,00 di = RDW 500 kHz
s

1 @ VAW 3 MH:  Mode Auto Swoep

mMi[1] -6 dEm|

5.7504990 GHz|

e T

Mt st B g b

pectrum |

ke an a6 dnswT 1 @ VAW 3 MH:  Mode Auto Swoep e an 1
@ 17m Mo @ 17m Mo
T mMi[1] -6.49 dBm|
20 g 5.7504990 GHz| 20 g
10 g . 10 g
0 dum . - 0 dum
" e v s msrnnl, i
/ /
d | d jl‘r
/ \ F
o
f 7 T - K f
TR Ut e e, bt il e et
-a0 diiem . -a0 diiem
50 e + 50 e
CF 5748 GHE - an 400 MiE CF 5748 GHE
— -—h =R
Date: 27.0CT.2017 10:06:07 Date: 27.0CT.2017 10:07:09

Rl Lavel 25.00 dim Offset 10,00 dib @ RDW 500 kHz

pan 40.0 Mz
o
v

Pl Laval 25.00 dim

Offset 10,00 db & ROW 500 kH:

Date: 27.0CT.2017 10:08:33

FCC ID: 2ADID-WPCOGR2231R

ket a6l swT 1 @ VAW 3 MH:  Mode suto Swesp ke an a6l swT 1ens @ VAW 2 MH:  Mode suto Sweep
@37m Max @37m Max -
T M1[1] -5.98 dem| . Mi[1] -5.67 dem|
0 5004990 GH3| 0 5RTH60 GH
10 dBm. 1 10 g !
o dim ! - 0 dum 1 -
) N N P P ) i S B i
/ L
/ /
di 4 f
- [ - o " )
R b A kb g ear L il TENTTENY FTe Pt aapiup o o
-0 e 1 -4D dlw !
50 din { 50 dbem .
1 - 691 pu

Date: 27.0CT.2017 10:08:13

Shenzhen Accurate Technology Co., Ltd



ATC

ANT 1(11AC20)

Rl Level 25.00 dbm Offset 10,00 4B = BUW 11

[®

ke an 35 di 1o e VAW 3 MMz Made Auto Swoep
@ 17m Mo
Ml -3.42 dem|
0 B 51740400 GHz|
10 g
0 dum rey

N | e

U -

-3 ol h

e T AT i g s
-0 e

50 diemr

CF 5.10 GHz L) E .‘:Han-l 0 MHE

Date: 27.0CT.2017 10:10:21

oo
trum | =

Rl Level 25.00 dbm Offset 10,00 4B = BUW 11

ke an a6 dnswT 1o e VAW 3 MMz Made Auto Swoep
@ 17m Mo
mMi[1] -3.98 dBm|
0 B 52347220 GHy|
10 g
0 dum e
) . S e
/’r I
s "
7 N,
E T
etk | EUETRPEY FRPREIPR
-a0 diiem
50 e
CF 524 GHz L1 pt Span 40.0 Mz

Date: 27.0CT.2017 10:12:30

pectrum |

Rof Lavel 25.00 dim  Offsel 10,00 db & RDW 00 kHz
e an a5 d SWT 1o e VAW 3 MH: Mode Auto Sweep
[ 18m W

mMi[1] -5.03 dim|
107900 GHz|

20 ok

10 R

0 dii

) B T P

R | “‘Hu.u.. RN
-40 dibree

<50 ditr

CF 5,745 GHE U1 pts
o S

Date: 27.0CT.2017 10:14:11

Spectrum

Ref Lavel 25.00 dim  Offset 10,00 db & RDW 500 KNz
a5 d SWT 1 e VAW 3 MH:  Mode Auto Swosp

[ 18m W

mMi[1] -4.74 dBm|
5106740 GHz|

20 ok

10 R

0 dii

) N e et

-3 -
TEPTITR AT i B i F)
-40 i

<50 ditr

5,025 GHE 691 pts
—_—

Date: 27.0CT.2017 10:19:03

FCC ID: 2ADID-WPCOGR2231R

o

fe an

rum

Report No.: ATE20171984
Page 45 of 202

ANT 2(11AC20)
&

Rl Lavel 25.00 dim Offset 10,00 dib = RDW 1 M2

a5 dl SwWT 1ens e VAW 3 MMz Made Auto Swoep

20 ok

[ 18m W

mMi[1] -3.80 dBm|

10 R

0 dii

51740400 GHz|

4D el

<50 ditr

rur

fe an

"

Rl Lavel 25.00 dim Offset 10,00 dib = RDW 1 M2

a5 dl SwWT 1ens e VAW 3 MMz Made Auto Swoep

[ 18m W

20 ok

mMi[1] -3.56 dBm|

10 R

0 dii

52340400 GHz|

ey

¥, -
LA M e -

-

4D el

<50 ditr

bbbt rince)

Date: 27.0CT.2017 10:12:04

o

rum

Rl Lavel 25.00 dim Offset 10,00 dib @ RDW 500 kHz

ke an a6 dnswT 1 @ VAW 3 MH:  Mode Auto Swoep
@ 17m Mo
Ml =454 dem|
0 B 57706740 GHz|
10 g
0 dum

g rren]
oty |

4D el

<50 ditr

T S|

Date: 27.0CT.2017 10:20:58

fe an

pectrum |

Rl Lavel 25.00 dim Offset 10,00 dib & RDW 500 kHz

a5 d SWT 1 @ VAW 3 MH:  Mode Auto Swoep

[ 18m W

20 ok

mMi[1] dem|

10 R

0 dii

-4.82
S.0317150 GHE|

v
_.k...-.twr‘«, i, | it

4D el

<50 ditr

T EITLEPSY

Date: 27.0CT.2017 10:18:35

Shenzhen Accurate Technology Co., Ltd



ATC

ANT 1(11N40)

Rl Level 25.00 dbm Offset 10,00 4B = BUW 11
; 1 @ VOW 3 MM Mode Auto Sweep

e an 35 diy
[ 18m W

mMi[1] -5.39 dBm|
5107920 GHz|

20 ok
10 R

0 dii

J PR IV W) PR RYen

(TEPR A
-40 dibee

<50 ditr

O 5.19 GHe

Date: 27.0CT.2017 10:23:32

pectrum |

Rl Level 25.00 dbm Offset 10,00 4B = BUW 11

ke an a6 dnswT 1o e VAW 3 MH: Mode éuto Swoep
@ 17m Mo
mMi[1] -4.60 dBm|
0 B 5220150 GHz|
10 g
0 dum

Y aibnadad In '

ol st ettt Mot 3

4D el

<50 ditr

pan 0.0 Mz
[=)

Date: 27.0CT.2017 10:25:22

Spectrum

Ref Lavel 25.00 dim  Offset 10,00 db & RDW 500 KNz
At a5 d SWT 1o e VAW 3 MM Mode Auto Sweep

@ 17m Mo
mMi[1] -6.09 dBm|

5752920 Gz,

20 ok

10 R

0 dii
A

SRR WO T Y Ay T

Hnn B0 MHE
(e &

di w RDW 500 kHE

Pl Level 25,00 dbm Offset 10,00

ke an a6 dnswT 1o @ VAW 3 MMz Mode Auto Swosp
@ 17m Mo
mMi[1] -4.91 dBm|
0 B 5702000 GHz|
10 g
0 dum

T vemstnret,

C S "

091 pu Span 800 Mtz

Date: 27.0CT.2017 10:30:26

FCC ID: 2ADID-WPCOGR2231R

Spectrum

Report No.: ATE20171984
Page 46 of 202

ANT 2(11N40)
&

Rl Level 25.00 dim Offsel 10,00 db = ROW 1 M2

el W 16 @ VBW 3 MH:  Made Autc Sweep
@ 17m Mo
mMi[1] -5.70 dBm|
0 B 5107920 GHZ|
10 g
0 dum .
)4
§ B e Pt
Fil
d ! \
TP \"kud-w el 1
-a0 diiem
50 e
CF 5,19 GHz 591 pts

Date: 27.0CT.2017 10:2:

Spectrum

3:58

Pl Leval 25,00 dbm

Offset 10,00 db & ROW 1 Mz

Date: 27.0CT.2017 10:

Spectrum

ant el W 1 @ VAW 3 MM Mode Autc Swoep
@ 17m Mo
mMi[1] 434 dBm|
0 B 5220030 GHz|
10 g
0 dum
- LSS [P 8
) | ! )

_, R S T
-a0 diiem
50 e

591 pts Span 000 MiE

24:58

=

Pl Leval 25,00 dbm

Offset 10,00 db & ROW 500 kH:

a6 dnswT 1 e VAW 3 MH:  Mode Auto Swosp
@ 17m Mo
mMi[1] -5.56 dBm|
0 B 5752020 GHy|
10 g
0 dum =
§ ", | [ttt
bty bk A e gl A A
-a0 diiem
50 e
591 pts Span 000 MiE

Date: 27.0CT.2017 10:29:20

Spectrum

(%]

Rl Lavel 25.00 dim Offsel 10,00 db = ROW 500 kH:

Date: 27.0CT.2017

a6 dnswT 1 e VAW 3 MH:  Mode Auto Swosp
@ 17m Mo
mMi[1] -4.72 dBm|
0 B 5702000 GHz|
10 g
0 dum
——
omtosttngedrastini o] [UNTRNTN T PE S
-a0 diiem
50 e
591 pts Span 000 MiE

10:30:03

Shenzhen Accurate Technology Co., Ltd



ATC

ANT 1(11AC40)

o
v
el Lavel 25.00 dim Offsut 10,00 db & RBW 1M
e a6 dnswT 1o e VAW 3 MMz Made Auto Sweep
@ 17m Mo
mMi[1] 4. 14 divm|
0 B 5107920 GHz,
10 g
0 dum -
RN U 5 P P
di I
E +
st puns ool ragtads st s sl m i ]
-a0 diiem
50 e
CF 5,19 GHz 591 pts
Date: 27.0CT.2017 10:35:23
pectrum i
el Lavel 25.00 dim Offset 10.00 db @ RDW 1M
ke an a6 dnswT 1o e VAW 3 MMz Made Auto Sweep
@ 17m Mo
mMi[1] -3.84 dBm|
0 B 5237020 GHz|
10 g
0 dum

e Pp_reruane)

4D el

<50 ditr

691 pts Span 800 Mtz
Date: 27.0CT.2017 10:36:56
rum | |"?§'

Rl Lavel 25.00 dim Offset 10,00 dib & RDW 500 kHz
fe an

[ 18m W

a5 d SWT 1 @ VAW 3 MH:  Mode Auto Swoep

mMi[1] -4.27 ditm|
0 B 5752020 GHz,

10 R

0 dii

Pt d S WPREVWER

[T S T

Lusateaniyan)

Date: 27.0CT.2017 10:33:36

o=
v
Rl Lavel 25.00 dim Offset 10,00 dib & RDW 500 kHz

fe an a5 dl SwWT 1ens @ VOW 2 MHE

Mode Auto Sweep
[ 18m W

mMi[1] -4.06 dim|
0 B 5702000 GHz,

10 R

0 dii

o LV WS P S

3 1y
TEPTE N
4D el

<50 ditr

Date: 27.0CT.2017 10:31:48

FCC ID: 2ADID-WPCOGR2231R

fe an

Report No.: ATE20171984
Page 47 of 202

ANT 2(11AC40)

pectrum L2
Rl Lavel 25.00 dim  Offset 10,

di w RDW 10
a5 dl SwWT 1 @ VOW 3 MMz Mode Autc Sweep

[ 18m W

20 ok

mMi[1] -4.05 dBm|

10 R

0 dii

5107920 Gz,

PR

4D el

<50 ditr

ST e

O 5.19 GHe

Date: 27.0CT.2017 10:35:38

o

um

Rl Level 25.00 dbm Offset 10,00 4B = BUW 11

ke an 35 di 1o e VAW 3 MH: Mode éuto Swoep
@ 17m Mo
mMi[1] -3.39 dBm|
0 B 5237020 GHy|
10 g
0 dum
g, P S Karaie Y
! £ y
[ |
s LERRTIREY ‘\\-;wuq A
-a0 diiem
50 e
591 pts an 000 MiE

)
el Lavel 25.00 dim  Offset 10,00 db = RDW 500 kHz
ke an a6 dnswT 1o @ VAW 3 MMz Mode Auto Swosp
@ 17m Mo
mMi[1] -4.82 dBm|
0 B 5751060 GHz|
10 g
0 dum "
. . MJJ.\A.I [ A
] i
{ i
weshistido b e
-a0 diiem
50 e
755 GHE 591 pts
Date: 27.0CT.2017 10:34:01
um v
el Lavel 25.00 dim  Offset 10,00 db = RDW 500 kHz
ke an a6 dnswT 1o @ VAW 3 MMz Mode Auto Swosp
@ 17m Mo
mMi[1] -4.72 dBm|
0 B 5702000 GHz|
10 g
0 dum

i

inin ettt

(TSR SRR

Date:

27.0CT.2017

591 s pan 0.0 Mz

10:32:49

Shenzhen Accurate Technology Co., Ltd



Report No.: ATE20171984
Page 48 of 202
9. MAXIMUM CONDUCTED (AVERAGE) OUTPUT POWER

9.1.Block Diagram of Test Setup

EUT Spectrum

Low Loss Cable Analyzer

9.2.The Requirement For Section 15.407

Section 15.407: For the band 5.15-5.25 GHz, the maximum conducted output power over
the frequency band of operation shall not exceed the lesser of 50 mW or 4 dBm + 10 log
B, where B is the 26—dB emission bandwidth in MHz.

For the band 5.725-5.825 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 1 W or 17 dBm + 10 log B,
where B is the 26-dB emis-sion bandwidth in MHz.

9.3.EUT Configuration on Measurement

The equipment is installed on the emission Measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

9.4.0Operating Condition of EUT
9.4.1.Setup the EUT and simulator as shown as Section 9.1.
9.4.2. Turn on the power of all equipment.

9.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
5150-5250 and 5725-5850MHz.

9.5.Test Procedure

9.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

9.5.2.Set RBW = 1-5% of the OBW, VBW = 3 x RBW, Sweep time = auto, Set span
to at least 1.5 times the OBW, Detector = RMS.

9.5.3.Measurement the Maximum conducted (average) output power.

FCC ID: 2ADID-WPCOGR2231R Shenzhen Accurate Technology Co., Ltd



LATC,

9.6.Test Result
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The test was performed with 802.11A

Frequency Ave output | Ave output | Ave output | Ave output Limits
Channel (MHz) power ANT | power ANT | power ANT | power ANT 2 IBm
1(dBm) 2 (dBm) 1(mW) (mW)
Low 5180 13.15 13.05 20.65 20.18 24 dBm
High 5240 13.46 13.25 22.18 21.13 24 dBm
Low 5745 12.12 12.02 16.29 15.92 30 dBm
High 5825 12.88 12.95 19.41 19.72 30 dBm
The test was performed with 802.11N20
Frequency Ave output | Ave output | Ave output | Ave output Limits
Channel (MHz) power ANT | power ANT | Total power | Total power IBm
1(dBm) 2 (dBm) (dBm) (mW)
Low 5180 11.43 11.47 14.46 27.93 21.99 dBm
High 5240 12.57 12.29 15.44 35.02 21.99 dBm
Low 5745 13.25 13.21 16.24 42.08 27.99 dBm
High 5825 13.31 13.14 16.24 42.04 27.99 dBm
The test was performed with 802.11 AC(20MHz)
Ave output | Ave output | Ave output | Ave output .
Channel Fr(el\(}llll{e;l)c Y power AII)\IT power IEI)\I T | Total p(f\?ver Total pO\I?ver L(;gllllis
1(dBm) 2 (dBm) (dBm) (mW)
Low 5180 12.10 12.21 15.13 32.56 21.99 dBm
High 5240 12.66 12.65 15.67 36.86 21.99 dBm
Low 5745 12.16 12.14 15.16 32.81 27.99 dBm
High 5825 13.31 13.28 16.31 42.71 27.99 dBm
The test was performed with 802.11N40
Frequency Ave output | Ave output | Ave output | Ave output Limits
Channel (MHz) power ANT | power ANT | Total power | Total power IBm
1(dBm) 2 (dBm) (dBm) (mW)
Low 5190 10.54 10.49 13.52 22.52 21.99 dBm
High 5230 10.42 10.32 13.38 21.78 21.99 dBm
Low 5755 11.00 10.94 14.00 25.11 27.99 dBm
High 5795 10.57 10.48 13.53 22.57 27.99 dBm
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The test was performed with 802.11AC(40MHz)

Frequenc Ave output | Ave output | Ave output | Ave output Limits
Channel (I\C/IIHZ) Y power ANT | power ANT | Total power | Total power IBm
1(dBm) 2 (dBm) (dBm) (mW)
Low 5190 10.32 10.37 13.15 20.65 21.99 dBm
High 5230 10.00 9.98 13.00 19.95 21.99 dBm
Low 5755 10.04 10.00 13.03 20.09 27.99 dBm
High 5795 10.62 10.65 13.65 23.15 27.99 dBm

The spectrum analyzer plots are attached as below.
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